



A Review of Gender-Affirming Hormone Therapy for Transgender and Gender Diverse Adults in South Korea

Jeong-Won OH, Yeoul Yun, Eun Sil Lee

Department of Obstetrics and Gynecology, Soon Chun Hyang University Seoul Hospital, Soon Chun Hyang University College of Medicine, Seoul, Korea

Recently, gender-affirming hormone therapy for gender incongruence has become an issue in various countries and organizations with various guidelines. In South Korea, several clinical treatments are also used with many possible options. These treatments include masculinizing (female-to-male [FTM]) or feminizing (male-to-female [MTF]) hormone therapies, with regimens usually driven by standards of hormonal replacement therapy for hypogonadism (i.e., hypogonadal natal men and postmenopausal women). This cross-sex hormone therapy can change patients' physical appearance to better match their gender identity and expression. Regarding masculinizing therapy, injection and transdermal gel types of testosterone are used according to international guidelines. Progesterone is utilized in the form of oral pills, injections, or intrauterine devices to suppress menstruation and avoid pregnancy. Essentially, feminizing therapy uses androgen blockers along with estrogen. This is because estrogen alone cannot exert sufficient androgen-suppressing effects. In South Korea, the most commonly used androgen blockers are spironolactone and cyproterone acetate. Gonadotropin-releasing hormone (GnRH) agonist is also available. Regarding estrogen, oral pills, injections, and transdermal gels are utilized. This review introduces these gender-affirming hormone therapies in South Korea and discusses the side effects of each regimen.

Key Words: Feminizing, Gender incongruence, Gender-affirming treatment, Masculinizing, Transgender

INTRODUCTION

Terms such as 'transgender', 'gender non-binary', 'gender mismatch', and 'genderqueer' are adjectives that refer to people whose gender identity is inconsistent with their assigned sex at birth. The World Professional Association of Transgender Health (WPATH) has stated that "the expression of gender characteristics, including identities that are not stereotypically associated with one's assigned sex at birth, is a common and culturally diverse human phenomenon that should not be judged as inherently pathological or negative." [1] Recently, gender identity disorder, which was used as a diagnostic term in the World Health Organization International Classification of Disease (ICD)-10 and the Diagnostic and Statistical Manual of Mental Disorders

(DSM)-IV, was converted to a new diagnostic term, 'gender incongruence' in ICD-11 [2]. Gender incongruence is defined as an individual's gender identity, role, and expression different from those assigned sex. It is no longer considered a mental disorder. Over the past decades, the number of transgender people seeking gender-affirming hormone therapy, clinical studies, and experiences have markedly increased [3] which might have contributed to recent diagnostic term change. The WPATH [1,4] and the Endocrine Society [5] have revised their guidelines of the gender-affirming hormone therapy for transgender people based on available evidence. Other societies, including the European Society [6] and Rainbow Health Ontario, in Canada [7], also have created transgender-specific guidelines to reflect local conditions according to updated evidence

Received: November 27, 2022 **Revised:** December 21, 2022 **Accepted:** December 21, 2022

Address for Correspondence: Eun Sil Lee, Department of Obstetrics and Gynecology, Soon Chun Hyang University Seoul Hospital, 59 Daesagwan-ro, Yongsan-gu, Seoul, 04401, Korea.

Tel: 82-2-709-9320, **E-mail:** eslee165@schmc.ac.kr, **ORCID:** <https://orcid.org/0000-0003-4132-5533>

and clinical experience, different demographics of objectives, national health/insurance system, and domestically available options of medical treatment. The objective of this article is to describe current trends in clinical treatment for transgender and present available options of hormone therapy in South Korea.

GOALS AND CRITERIA OF GENDER-AFFIRMING HORMONE THERAPY

The principal purposes of gender-affirming hormonal therapy are as follows: 1) to suppress endogenous effects of sex hormones of an individual's assigned sex; 2) to induce secondary sex characteristics with replacement of endogenous sex hormone levels in accordance with the individual gender identity. This treatment consists of masculinizing (FTM; female-to-male,) or feminizing (MTF; male-to-female,) hormone therapies. Regimens are usually driven by standards of hormonal replacement therapy in hypogonadism (i.e., hypogonadal natal men and postmenopausal women). This cross-sex hormone therapy can change a patient's physical appearance to better match with their gender identity and expression. In the past, both WPATH (ver. 7) [1] and the Endocrine Society [5] recommended that hormone therapy should be started once a psychosocial assessment has been completed, especially if it is assessed by trained mental health professionals. However, recent guidelines [4,6,7] have suggested that healthcare professionals should determine which assessment approaches can best meet the needs of transgender persons and initiate gender-affirming treatments without

an initial referral or evaluation from mental health professionals except if it is needed. The healthcare professional can assess transgender individual and choose an appropriate gender-affirming hormone therapy according to the following criteria: (1) they have experienced marked and sustained gender incongruence regardless of significant distress related to their gender identity; (2) they are satisfied with the diagnostic criteria for gender incongruence if required; (3) informed decision and consent have been obtained independently; and (4) assessment for other mental and physical conditions that could negatively impact treatment outcomes and discussion about possible benefits and harms of long-term hormone treatment have been completed (Table 1). Meanwhile, WPATH offers a flexible guidance considering the nature of health care in local circumstances and regulatory requirements in revised guidelines as shown in Table 1 [4].

GENDER-AFFIRMING HORMONE THERAPY

Masculinizing hormone therapy

Several forms of parenteral testosterone are used in FTM individuals to develop secondary characteristics in transgender men. Desired masculinizing effects with hormone treatment might vary from person to person. Treatment options including doses, routes, and serum hormone levels should not be uniform, but personalized to meet each patient's treatment goals following clinical response and minimize the risk associated with

Table 1. Assessment and criteria for gender-affirming hormone therapy

WPATH SOC ver. 7 (2012) [1] and Endocrine Society Clinical practice Guideline (2017) [5]

- Persistent, well-documented gender dysphoria/gender incongruence.
- The capacity to make a fully informed decision and to consent for treatment.
- The age of majority in each country (if younger, follow the criteria for adolescents).
- Mental health concerns, if present, must be reasonably well controlled.

Revised WPATH SOC ver. 8 (2022) [4]

- Gender incongruence is marked and sustained.
- Meets diagnostic criteria for gender incongruence prior to gender-affirming hormone treatment in regions where a diagnosis is necessary to access health care.
- Demonstrates capacity to consent for the specific gender-affirming hormone treatment.
- Other possible causes of apparent gender incongruence have been identified and excluded.
- Mental health and physical conditions that could negatively impact the outcome of treatment have been assessed, with risks and benefits discussed.
- Understands the effect of gender-affirming hormone treatment on reproduction and they have explored reproductive option.

SOC: Standard of Care, WPATH: World Professional Association for Transgender Health.

Adapted from World Professional Association for Transgender Health (WPATH 2012; <https://www.wpath.org/publications/soc>) [1], from Coleman et al. (J Transgend Health 2022; 23(Supple 1): S1-259) [4], Hembree et al. (J Clin Endocrinol Metab 2017; 102: 3869-903) [5].

Table 2. Hormone regimens in transgender persons

Drug		Dose	
		International guidelines (WPATH/ES) [4,5]	Available regimen in South Korea
Female-to-male (masculinizing) hormone regimen			
Testosterone			
Parenteral	Testosterone enanthate or cypionate (Jenasteron [®])	100–200 mg IM every 2 weeks or SC/IM 50% per week	100–200 mg IM every 2 weeks or 250 mg IM every 3–4 weeks or 50–100 mg SC every week
	Testosterone undecanoate (Nevido [®])	1,000 mg IM every 12 weeks or 750 mg every 10 weeks ^a 1,000 mg every 12 weeks ^{b,c}	1,000 mg every 12 weeks
Oral	Testosterone undecanoated ^{d,e}	160 mg once or twice daily	N/A
Transdermal	Testosterone gel	50–100 mg/d ^a Testosterone gel 1.6%, 50–100 mg/d ^b	Testosterone gel 2%, 30–80 mg/d (10 mg/pump)
	Testosterone nasal gel		22–33 mg/d (5.5 mg/spray)
	Testosterone transdermal patch	2.5–7.5 mg/d	N/A
Male-to-female (feminizing) hormone regimen			
Estrogen			
Oral	Estradiol (Progynova [®])	2–6mg/d (oral or sublingual)	2–6mg/d (oral or sublingual)
Transdermal	Estradiol transdermal patch (new patch placed every 3–5 day)	0.025–0.2 mg/d	N/A
	Estradiol gel various	(WPATH) Daily to skin (amount applied varies to formulation and strength) ^a	Estradiol 0.1% gel, 2–6 mg/d
Parenteral	Estradiol valerate (Estradiol-Depot Injection [®])	5–30 mg IM every 2 weeks or 2–10 mg IM every week	5–10 mg IM every week or 10–20 mg IM every 2 weeks
	Estradiol cypionate		N/A
Antiandrogen	Spirolactone	100–300 mg/d	100–300 mg/d
	Cyproterone acetate ^d	10 mg/d ^a 25–50 mg/d ^b	12.5–50 mg/d
	Finasteride	(WPATH) Do not recommend routine use	1–5 mg/d (not routine use)
	Dutasteride	(WPATH) Do not recommend routine use	0.5 mg/d (not routine use)
GnRH agonist	GnRH agonist	3.75–7.50 mg SC/IM monthly	Monthly or 3 monthly
	GnRH agonist depot formulation	11.25/22.5 mg SC/IM 3 monthly	

ES: Endocrine Society Clinical Practice Guideline, GnRH: gonadotropin-releasing hormone, IM: intramuscular, N/A: not available, SC: subcutaneous, WPATH: World Professional Association of Transgender Health.

^aAdapted from Coleman et al. (J Transgend Health 2022; 23(Supple 1): S1-259) [4]. ^bAdapted from Hembree et al. (J Clin Endocrinol Metab 2017; 102: 3869-903) [5]. ^cInitially 1,000 mg followed by an injection at 6 weeks then at 12 weeks intervals. ^dNot available in United State due to concerns about metabolic effects. ^eAvailable in Europe, but not available in WPATH or ES.

testosterone use.

Testosterone

Current options for testosterone in international guidelines and South Korea are presented in Table 2. Injection (i.e., intramuscular, or subcutaneous) and transdermal forms are commonly used preparations both in Europe and US, whereas oral administration is available in Europe, not in the US or Canada. In South Korea, currently available formulations for testoster-

one are injection (testosterone enanthate, testosterone undecanoate), testosterone gel (2%), and testosterone nasal gel (Table 2). Testosterone enanthate (Jenasteron[®]; Jaytech Biogen, Seoul, Korea, 250mg/mL/amp) is usually administered 100–200 mg every two weeks. It can be extended to 250 mg (1 amp) every 3–4 weeks. Testosterone undecanoate (Nevido[®]; Bayer AG, Berlin, Germany; 1,000 mg/4 mL/amp) is a long-acting testosterone. It is administered 1,000 mg initially followed by an injection 6 weeks later and then every 12 weeks. Ac-

cording to serum testosterone levels measured just before the 4th injection of testosterone undecanoate, the clinician can adjust the administering interval at 10–20 weeks. Transdermal formulations are favorable options with the advantage of a steady state of hormone delivery. Transdermal patch is not available in South Korea. As another transdermal formulation, testosterone gel 2% (Tostrex Gel 2%®; Kyowa Kirin Ltd, Galashiels, United Kingdom) which contains 20 mg of testosterone per gram of gel is available. Each actuation of the pump dispenses 0.5 gram of gel, equivalent to 10 mg of testosterone allowed for dry skin (i.e., upper arms or shoulders). Recently, the intranasal formulation is also added to available options in South Korea. The recommended dose of testosterone nasal gel (Natesto Nasal Gel®; Haupt Pharma Amareg GmbH, Regensburg, Germany) is 11 mg of testosterone (2 pump actuations; 1 actuation per nostril) administered intranasally 2–3 times daily (total 22–33 mg).

Progestogen

Amenorrhea is usually expected within a few months (3–6 months) after initiation of testosterone treatment [8,9]. However, menstruation can be persistent for more than a year, which is inconvenient for FTM individuals. Ovulation may occur during long-term testosterone treatment with or without menstruation, resulting in unexpected pregnancy [9,10]. Moreover, contraception is recommended while using testosterone in terms of teratogenic effect on the fetus, such as hyper-androgenization [11]. Progestogens might be considered for FTM individuals who need menstrual suppression and/or contraception. For example, the administration of progestin-only oral pills, injectable progestogen (i.e., Depo-Provera®; Pfizer Limited, Sandwich, United Kingdom), and levonorgestrel intrauterine device can be performed before or concurrent with testosterone treatment and then stopped at 3–6 months after achieving amenorrhea. Progestin-only pills and injectable progestogen, including Depo-Provera® (Pfizer Limited), are no longer available in South Korea. Gonadotropin-releasing hormone (GnRH) agonists might be alternatively considered for achieving amenorrhea.

Effects of masculinizing hormone therapy

The degree and timing of virilization depend on the formulation and dose of testosterone and individual characteristics, including age upon starting hormone,

genetics, and habitus [4]. Typically, expected anatomical and physiological changes can be induced within 3–6 months of testosterone treatment, including increased skin oiliness and facial/body hair, increased muscle mass and strength (particularly grip strength), increased lean body mass (1.7–6.0 kg) and body weight (2.2–3.5 kg), amenorrhea, and increased libido with clitoral growth [12,13]. Acne of the face, chest, and back, usually accompanied by hair growth, can commonly develop, or worsen in the first year of testosterone use. Then they can decline spontaneously [14,15]. Coarsening of hair and possibly androgenetic alopecia may occur over several years [14]. FTM on testosterone may experience lowering of voice within the first 3 months and significant voice deepening within 9–12 months [16,17], although the degree of change is insufficient for some patients [18,19]. As another desired change, clitoral enlargement up to 3.83–4.6 cm after 1–2 years of testosterone treatment has been reported [13,20]. Testosterone treatment associated with atrophy of the vaginal epithelium may cause vaginal dryness, itching, and painful penetration [21]. Exogenous testosterone can reduce breast glandular tissues with fibrous transformation without increasing breast size [21–23]. Most changes including fat redistribution and increased muscle mass are reversible, while deepening voice and male pattern hair loss are irreversible. There is a lack of evidence that increased doses of testosterone have a more masculine effect after reaching maximal virilization in the first two years of treatment [7,24]. Although the effect of testosterone on fertility remains unclear, it can result in reduced follicular function and developing features of polycystic ovary syndrome [21]. Therefore, international guidelines suggest counsel about fertility preservation options prior to initiating hormone therapy [4–7].

Monitoring of masculinizing hormone therapy and adverse outcomes

Standard recommended monitoring schedules for gender-affirming hormone therapy are presented in Table 3. Patients on estrogen or testosterone treatment should be evaluated and adjusted for levels of hormones, appropriate physical changes, and adverse effects every three months in the first year and subsequently every 6–12 months. If testosterone level is lower than the lower limit of the cisgender male physiologic levels, the dose can be elevated carefully. In contrast, testosterone should not be over supraphysiologic

Table 3. Follow-up and monitoring of hormone therapy

Female-to-male (masculinizing) individuals
1. Evaluate patient approximately every 3 months (with dose changes) in the first year, then every 6–12 months to monitor for virilizing and adverse effects in response to testosterone.
2. Measure serum testosterone levels every 3 months (with dose changes) until levels are at physiological range <ul style="list-style-type: none"> - For parenteral testosterone, the serum total testosterone should be measured mid-cycle between injections. the target level is 300–1,000 ng/dL. alternatively, measure peak and trough to ensure levels remain in the range of reference men. - For parenteral testosterone undecanoate, testosterone should be measured just before injection. If the level is < 300 ng/dL, adjust the dosing interval. - For transdermal testosterone, the testosterone level can be measured no sooner than after 1 week of daily application (at least 2 hours after application of product).
3. Measure baseline hematocrit or hemoglobin concentrations <ul style="list-style-type: none"> - Every 3 months (with dose changes) for the first year, then every 6–12 months. - Obtain blood pressure, body weight, cholesterol level at follow-up visit.
4. Routine bone mineral density screening after age 65 if a patient is at low risk for osteoporosis. <ul style="list-style-type: none"> - Screening for osteoporosis should be conducted from the age of 50 in those who stop testosterone treatment (> 5 years), have undergone oophorectomy, are not compliant with hormone therapy, or who develop risks for bone loss.
5. If cervical tissue is present, routine cervical cancer screening tests after age 20 following recommendations for cisgender women as endorsed by the Korean national cancer screening guidelines.
6. Annual chest wall and axillary examinations if mastectomy is performed. If mastectomy is not performed, then consider mammograms following recommendations for cisgender women as endorsed by the Korean national cancer screening guidelines.
Male-to-female (feminizing) individuals
1. Evaluate patient approximately every 3 months (with dose changes) in the first year, then every 6–12 months to monitor for feminizing and adverse effects in response to estrogen.
2. Measure serum estradiol and testosterone levels every 3 months (with dose changes) and maintain them at the level for premenopausal female <ul style="list-style-type: none"> - Serum testosterone < 50 ng/dL - Serum estradiol: target 100–200 pg/mL
3. For individuals receiving spironolactone, serum electrolytes, (in particular potassium), and kidney function (in particular creatinine), should be monitored (every 3 months in the first year and one time per year thereafter).
4. For breast cancer screening, mammography every 1 to 2 years after age 50 if breast cancer risk factors are present (e.g., estrogen or progestin use for > 5 years, positive family history, body mass index > 35 kg/m ²). Routine screening mammography for all transgender women receiving hormone therapy is not recommended.
5. For prostate cancer screening, following recommendations for non-transgender individuals as endorsed by the Korean national cancer screening guidelines.
6. Routine bone mineral density screening after age 65 if a patient is at low risk for osteoporosis.

Revised from Coleman et al. (J Transgend Health 2022; 23(Supple 1): S1-259) [4], Hembree et al. (J Clin Endocrinol Metab 2017; 102: 3869-903) [5], and Deutsch et al. (University of California San Francisco, 2016) [24].

levels (> 1,000 ng/dL) to prevent adverse effects and potential risks. Measurement of serum testosterone levels usually can be conducted at mid-cycle of administration of injectable types. Some patients experience cyclic symptoms (i.e., pelvic pain, migraines, and mood changes) in the initial hormone treatment, which are associated with wide fluctuations in testosterone levels [24,25]. When peak and trough levels of testosterone are too broad in those patients, increasing the injection frequency with a lower dose or switching to a transdermal form with less periodicity may be preferred. Polycythemia defined as hematocrit > 50% is a risk factor for adverse vascular events. It is the most common side effect in FTM individuals treated with testosterone [26,27]. Higher incidences of polycythemia with intramuscular testosterone enanthate than with other preparations have been reported [27-29]. It occurs

predominantly during the first year of treatment [28]. Thus, it is crucial to monitor hemoglobin/hematocrit levels closely. In addition to polycythemia, testosterone use in FTM persons can reduce high-density lipoprotein cholesterol and elevate triglycerides, low-density lipoprotein, and inflammatory markers, which are potential risks for cardiovascular events [4,26,30]. However, it is unclear whether gender-affirming testosterone treatment increases risks of adverse cardiovascular outcomes [5]. Previous studies did not demonstrate a significant increase in cardiovascular diseases associated with short- or long-term testosterone treatments in FTM individuals [27,30-32]. Both testosterone and estradiol are essential to maintain bone mineral density (BMD). Estradiol concentrations have more effects on the maintenance of BMD than testosterone levels [33]. Estradiol concentrations can also predict fractures [33].

A Systematic Review and Meta-Analysis conducted by the Endocrine Society in 2017 demonstrated no statistically significant decrease in BMD at 12 and 24 months compared with baseline before starting masculinizing hormone therapy in FTM individuals, whereas there was an increase in BMD in MTF individuals on feminizing hormone [5,34]. BMD screening should be conducted for all transgender individuals on hormone at age 65. It can begin at age 50 in those with a high risk of osteoporosis [24]. (Table 3) Testosterone treatment does not appear to significantly increase the risk of breast cancer. However, there are several reports of FTM developing breast cancer on testosterone, even after mastectomy [35]. Clinicians should be aware of unknown risks associated with residual breast tissue and limitations of mammography in FTM individuals who undergo a mastectomy. Thus, annual chest wall and axillar examinations should be conducted. If mastectomy is not performed, consider mammography like cisgender women. Testosterone treatment is not associated with an increase of cervical cancer. However, FTM individuals are at risk of cervical cancer. They are often not included in the screening of cervical cancer such as pap smear. As with cisgender women, FTM individuals with cervical tissues should be provided with cervical cancer screening tests after age 20.

Feminizing hormone therapy

Hormone therapy for MTF persons is more complex than that for FTM persons. The general approach of feminizing therapy combines estrogen and androgen blockers. Estrogen use alone is usually insufficient to achieve desirable androgen suppression with the physiological range for females. Combination of estrogen and androgen blockers is often necessary. While androgen blockers suppress or minimize secondary male characteristics, estrogen promotes female sex characteristics.

Androgen blockers

The rationale for adding androgen blockers is twofold: 1) to lower testosterone levels to within the physiologic range of cisgender women, and 2) to reduce the amount of estrogen needed to achieve adequate physical effects. There are several options for using androgen blockers according to their mechanisms, such as suppression of pituitary gonadotropin release and subsequently reducing sex steroids (GnRH agonist), antiandrogenic effect of progestin (i.e., cyproterone

acetate), directly decreasing testosterone synthesis or interfering conversion of testosterone to dihydrotestosterone which is more potent androgen (i.e., finasteride, spironolactone, cyproterone acetate), and blocking activities of androgen receptors (i.e., spironolactone, cyproterone acetate). The most common treatment regimen is a combination of estrogen and spironolactone or cyproterone acetate as an androgen blocker. Spironolactone is a potassium-sparing diuretic that can directly block peripheral androgen receptors, causing competitive inhibition of androgen and consequently suppressing testosterone synthesis. It also has a weak estrogenic effect [36]. Cyproterone acetate is commonly used in Europe and South Korea (not approved in the United States due to concerns of hepatotoxicity) as an androgen blocker. This synthetic progestin compound can suppress testosterone production and act through a decline in luteinizing hormone secretion. Cyproterone acetate has been reported to have a higher testosterone suppression efficacy than spironolactone [37]. GnRH agonist can effectively reduce testosterone levels with a low risk of adverse outcomes [38]. It can be considered when a patient has contraindication or intolerance of spironolactone or cyproterone acetate. Spironolactone (Aldactone[®]; Pfizer Limited) can be used at 100–300 mg/d. Cyproterone acetate (Androcur[®]; Bayer AG) can be used at 12.5–50 mg/d. As another option, GnRH agonist can be administered monthly or every three months. Finasteride is one of 5- α reductase inhibitors. It was approved for treating androgenetic alopecia (1 mg) and benign prostatic hypertrophy (5 mg) by the Food & Drug Administration [39]. Finasteride does not directly suppress testosterone action or production. It is a less effective androgen blocker. Administration of 5- α reductase inhibitors such as finasteride and dutasteride may be added for those who experience scalp hair loss with standard feminizing hormone regimen or with a gonadectomy state. However, 5- α reductase inhibitors have hepatotoxic effects. Benefit of this treatment has not been firmly established. Thus, almost all international guidelines for transgender hormone treatment did not recommend their routine use [4-7]. All androgen blockers are available in South Korea.

Estrogen

The major treatment in feminizing hormone treatment is administering estrogen. Among many different estrogenic compounds, ethinyl estradiol is a well-known risk factor for thromboembolic events. The use

of ethinyl estradiol in transgender hormone treatment is not recommended [40]. Parenteral estradiol valerate, oral estradiol valerate, and transdermal estradiol are available options in South Korea. Since risks of thromboembolic events of oral administration are higher than others [41], the transdermal route is preferred for older MTF (age > 45 years) and those with a previous history of thromboembolic events [4]. In South Korea, oral estradiol valerate (Progynova[®]; Bayer Weimar GmbH und Co. KG, Weimar, Germany) 1 mg or 2 mg and parenteral estradiol valerate (Estradiol-Depot Injection[®]; mibe GmbH Arzneimittel, Waltrop, Germany) 10 mg/mL are commonly used. While transdermal patch is not available, transdermal estradiol gel (Estreva 0.1% Gel[®], Divigel 0.1% Gel[®]; Theramex Laboratory, Monaco, Monaco; 2.0–6.0 mg per day) can be used. Target serum estradiol level is 100–200 pg/mL, has to be maintained as level for premenopausal female.

Progestogen

Some providers argue that the use of progestogen (i.e., medroxyprogesterone acetate and micronized progesterone) in feminizing hormone therapy can improve breast development and quality of life [42,43]. However, there is currently insufficient evidence to recommend such progestogen use. One prospective study has shown that progestogen is not related to breast development [44]. A recent systematic review has demonstrated an increased risk of a thromboembolic event in transgender women prescribed progestogen with estrogen [45]. Notably, potential risks of cardiovascular disease and breast cancer have been demonstrated in postmenopausal women when progestogen is combined with estrogen according to Women's Health Initiative (WHI) studies, although the study population and objective of hormone therapy are different from transgender women [46]. Progestogen also has side effects such as weight gain, edema, and depression. International guidelines do not recommend progestogen in feminizing hormone therapy given the lack of evident benefit with long-term use [4,7].

Effects of feminizing hormone therapy

Physical feminizing effects vary depending on the dose and formulation of treatment agent and individual tolerance. Redistribution of fat mass in the gynoid region occur in the first six months, leading to female physical change [47]. Muscle mass and strength can decrease, especially in the upper limb [47]. But such

changes are markedly dependent on the amount of exercise and the kind of food consumed. Softening of skin, loss of facial hair, enlargement of breast, and decreased libido, spontaneous erections and testicular volume can occur in the first 3–6 months of treatment. It has been reported that testicular volume and size are reduced approximately 25% within the first year [20] and up to 40%–50% after one year of therapy [13], which are correlated with the severity of spermatogenesis abnormality [48,49]. Even spermatogenesis might restart after discontinuation of prolonged treatment with estrogen and androgen blockers [50]. However, there are limited data to ensure the influence of these gender-affirming hormone treatments on the reversibility of fertility. Accordingly, all patients should be advised of potential reproductive effects of therapy and consulted regarding options for fertility preservation (i.e., sperm cryopreservation) prior to initiating hormones. One of the most important changes in feminizing is that breast development induced by administration of estrogen is very diverse among individuals. Most (71%) MTF patients show modest increase in breast volume (corresponding to a Tanner breast stage 2-3). About 20% of patients can reach Tanner breast stage 4-5 after two years of estrogen therapy [51]. In the same study, 58% of MTF patients were satisfied with their breast development, although the result was insufficient against individual's expectations [51,52]. There is no evidence that formulation or dose of hormone agent can affect the degree of breast size [52]. Generally, the effect of breast development is irreversible. The maximal effect reaches at two years after hormone use. Dissatisfied breast change can be enhanced by breast augmentation surgery. Estrogen does not affect voice. Many MTF people wish to receive voice and communication training.

Adverse outcomes and monitoring of feminizing hormone therapy

Avoiding supraphysiologic level of estradiol is crucial in feminizing hormone therapy, which can increase the risk of venous thromboembolism (VTE). The risk of VTE is variable according to the type, route (transdermal vs. oral), dose of hormone therapy, smoking, and underline risk factors. Based on studies of menopausal women, conjugated estrogens as well as ethinyl estradiol have a high risk of having hemostasis and thrombotic effects [53]. In addition, previous prospective and retrospective studies have shown that the incidence of

VTE is decreased in transgender women who are routinely switched to transdermal estrogen at age 40–45 or treated with estradiol patches only [31,54,55]. Thus, the use of transdermal estrogen is recommended for MTF individuals who have risk factors of VTE (i.e., age > 45 years or a previous history of VTE). Estrogen therapy can be discontinued 2–4 weeks before operation including gender-affirming surgery and restarted after a patient ambulates due to potential risk of VTE [7]. However, there is a lack of evidence for this cessation. Previous studies have found no VTE increases among MTF patients remaining on estrogen for surgery compared to patients whose estrogen therapy was discontinued preoperatively [56,57]. The effect of feminizing hormone therapy on cardiovascular risk and diabetes type II is still unclear because estrogen shows both changes in MTF patients as follows: (1) increased triglycerides, blood pressure, both subcutaneous and visceral fat, and decreased insulin sensitivity; and (2) increased high-density lipoprotein cholesterol and decreased low-density lipoprotein cholesterol concentration, which are favorable changes [58]. Evaluation of cardiovascular risk, lipid profile, and diabetes screening is also recommended. Risk factors should be managed before initiation of treatment. Theoretically, estrogen can lead to increased risk of breast cancer. Several studies have shown that risk of breast cancer in MTF patients on estrogen is much lower than that in cisgender females [59,60]. No evidence supports routine screening mammography for all transgender women receiving hormone therapy. Screening mammography every 1 to 2 years is advisable for transgender women age 50 and older with additional risk factors (e.g., estrogen or progestin use for > 5 years, positive family history, body mass index > 35 kg/m²) [61]. Estrogen might be also associated with hepatotoxicity, cholelithiasis, and hyperprolactinemia. Moreover, cyproterone acetate use can increase the risk of hepatotoxicity, hyperprolactinemia, and mood disorder [7]. Thus, prolactin levels should be monitored for those use estrogen, especially if estrogen is combined with cyproterone acetate. Spironolactone should be used as an androgen blocker in individuals with a high risk of hepatotoxicity. Spironolactone may result in side effects, including hyperkalemia, frequency of urination, low blood pressure. There are some concerns about the development of meningiomas with prolonged use (> 2 years) and higher doses (> 10 mg daily) of cyproterone acetate [62,63]. Thus, it should be

more evaluated with long-term studies.

CONCLUSION

Gender-affirming sex hormone replacement therapy inducing the transition of physical characteristics has been demonstrated to improve mental health outcomes as a cardinal concern for transgender persons [64]. In addition to this medical treatment, social and surgical interventions are associated with improved emotional health and well-being. They are now widely known as effective treatments for transgender persons [65]. In South Korea, only a few clinicians can provide gender-affirming treatments [66–68]. More clinicians should get training so that they could provide gender-affirming treatment in terms of primary health care [4,7,69,70]. Notably, clinicians should give evidence-based and individualized hormone treatment for patients seeking gender-affirming care, keep the risk and adverse effects in mind, and counsel them using proper language and terms they prefer. This review provides currently available options and updated clinical advice of hormone treatment for both MTF and FTM people in South Korea.

CONFLICT OF INTEREST

No potential conflict of interest relevant to this article was reported.

REFERENCES

1. World Professional Association for Transgender Health (WPATH). Standards of care version 7. Standards of care for the health of transsexual, transgender, and gender nonconforming people. WPATH, 2012 [cited 2022 Oct 28]. Available from: <https://www.wpath.org/publications/soc>
2. World Health Organization (WHO). International classification of diseases 11th revision. Geneva: WHO, 2022 [cited 2022 Nov 6]. Available from: <https://icd.who.int/browse11/l-m/en#/http://id.who.int/icd/entity/90875286>
3. Leinung MC, Urizar MF, Patel N, Sood SC. Endocrine treatment of transsexual persons: extensive personal experience. *Endocr Pract* 2013; 19: 644–50.
4. Coleman E, Radix AE, Bouman WP, Brown GR, de Vries ALC, Deutsch MB, et al. Standards of care for the health of transgender and gender diverse people, version 8. *Int J Transgend Health* 2022; 23(Suppl 1): S1–259.
5. Hembree WC, Cohen-Kettenis PT, Gooren L, Hannema SE,

- Meyer WJ, Murad MH, et al. Endocrine treatment of gender-dysphoric/gender-incongruent persons: an endocrine society clinical practice guideline. *J Clin Endocrinol Metab* 2017; 102: 3869-903. Erratum in: *J Clin Endocrinol Metab* 2018; 103: 699. Erratum in: *J Clin Endocrinol Metab* 2018; 103: 2758-9.
6. T'Sjoen G, Arcelus J, De Vries ALC, Fisher AD, Nieder TO, Özer M, et al. European Society for Sexual Medicine position statement "Assessment and Hormonal Management in Adolescent and Adult Trans People, With Attention for Sexual Function and Satisfaction". *J Sex Med* 2020; 17: 570-84.
 7. Bourns A. Guidelines for gender-affirming primary care with trans and non-binary patients. Toronto: Rainbow Health Ontario; 2019.
 8. Deutsch MB, Bhakri V, Kubicek K. Effects of cross-sex hormone treatment on transgender women and men. *Obstet Gynecol* 2015; 125: 605-10.
 9. Taub RL, Ellis SA, Neal-Perry G, Magaret AS, Prager SW, Micks EA. The effect of testosterone on ovulatory function in transmasculine individuals. *Am J Obstet Gynecol*. 2020; 223: 229.e1-e8.
 10. Light AD, Obedin-Maliver J, Sevelius JM, Kerns JL. Transgender men who experienced pregnancy after female-to-male gender transitioning. *Obstet Gynecol* 2014; 124: 1120-7.
 11. Wolf CJ, Hotchkiss A, Ostby JS, LeBlanc GA, Gray LE Jr. Effects of prenatal testosterone propionate on the sexual development of male and female rats: a dose-response study. *Toxicol Sci* 2002; 65: 71-86.
 12. Irwig MS. Testosterone therapy for transgender men. *Lancet Diabetes Endocrinol* 2017; 5: 301-11. Erratum in: *Lancet Diabetes Endocrinol* 2017; 5: e2.
 13. Fisher AD, Castellini G, Ristori J, Casale H, Cassioli E, Sensi C, et al. Cross-sex hormone treatment and psychobiological changes in transsexual persons: two-year follow-up data. *J Clin Endocrinol Metab* 2016; 101: 4260-9.
 14. Wierckx K, Van de Peer F, Verhaeghe E, Dedeker D, Van Caenegem E, Toye K, et al. Short- and long-term clinical skin effects of testosterone treatment in trans men. *J Sex Med* 2014; 11: 222-9.
 15. Yeung H, Ragmanauskaite L, Zhang Q, Kim J, Tangpricha V, Getahun D, et al. Prevalence of moderate to severe acne in transgender adults: a cross-sectional survey. *J Am Acad Dermatol* 2020; 83: 1450-2.
 16. Irwig MS, Childs K, Hancock AB. Effects of testosterone on the transgender male voice. *Andrology* 2017; 5: 107-12.
 17. Deuster D, Matulat P, Knief A, Zitzmann M, Rosslau K, Szukaj M, et al. Voice deepening under testosterone treatment in female-to-male gender dysphoric individuals. *Eur Arch Otorhinolaryngol* 2016; 273: 959-65.
 18. Cosyns M, Van Borsel J, Wierckx K, Dedeker D, Van de Peer F, Daelman T, et al. Voice in female-to-male transsexual persons after long-term androgen therapy. *Laryngoscope* 2014; 124: 1409-14.
 19. Nygren U, Nordenskjöld A, Arver S, Södersten M. Effects on voice fundamental frequency and satisfaction with voice in trans men during testosterone treatment-a longitudinal study. *J Voice* 2016; 30: 766.e23-e34.
 20. Meyer WJ 3rd, Webb A, Stuart CA, Finkelstein JW, Lawrence B, Walker PA. Physical and hormonal evaluation of transsexual patients: a longitudinal study. *Arch Sex Behav* 1986; 15: 121-38.
 21. Grynberg M, Fanchin R, Dubost G, Colau JC, Brémont-Weil C, Frydman R, et al. Histology of genital tract and breast tissue after long-term testosterone administration in a female-to-male transsexual population. *Reprod Biomed Online* 2010; 20: 553-8.
 22. Pirtea P, Ayoubi JM, Desmedt S, T'Sjoen G. Ovarian, breast, and metabolic changes induced by androgen treatment in transgender men. *Fertil Steril* 2021; 116: 936-42.
 23. Asscheman H, Giltay EJ, Megens JA, de Ronde WP, van Trotsenburg MA, Gooren LJ. A long-term follow-up study of mortality in transsexuals receiving treatment with cross-sex hormones. *Eur J Endocrinol* 2011; 164: 635-42.
 24. Deutsch MB. Guidelines for the primary and gender-affirming care of transgender and gender nonbinary people. San Francisco: Center of Excellence for Transgender Health; The University of California San Francisco; 2016.
 25. Chai NC, Peterlin BL, Calhoun AH. Migraine and estrogen. *Curr Opin Neurol* 2014; 27: 315-24.
 26. Velho I, Figuera TM, Ziegelmann PK, Spritzer PM. Effects of testosterone therapy on BMI, blood pressure, and laboratory profile of transgender men: a systematic review. *Andrology* 2017; 5: 881-8.
 27. Wierckx K, Mueller S, Weyers S, Van Caenegem E, Roef G, Heylens G, et al. Long-term evaluation of cross-sex hormone treatment in transsexual persons. *J Sex Med* 2012; 9: 2641-51.
 28. Defreyne J, Vantomme B, Van Caenegem E, Wierckx K, De Blok CJM, Klaver M, et al. Prospective evaluation of hematocrit in gender-affirming hormone treatment: results from European Network for the Investigation of Gender Incongruence. *Andrology* 2018; 6: 446-54.
 29. Nolan BJ, Leemaqz SY, Ooi O, Cundill P, Silberstein N, Locke P, et al. Prevalence of polycythaemia with different formulations of testosterone therapy in transmasculine individuals. *Intern Med J* 2021; 51: 873-8.
 30. Elamin MB, Garcia MZ, Murad MH, Erwin PJ, Montori VM. Effect of sex steroid use on cardiovascular risk in transsexual individuals: a systematic review and meta-analyses. *Clin Endocrinol (Oxf)* 2010; 72: 1-10.
 31. van Kesteren PJ, Asscheman H, Megens JA, Gooren LJ. Mortality and morbidity in transsexual subjects treated with cross-sex hormones. *Clin Endocrinol (Oxf)* 1997; 47: 337-42.
 32. Getahun D, Nash R, Flanders WD, Baird TC, Becerra-Culqui TA,

- Cromwell L, et al. Cross-sex hormones and acute cardiovascular events in transgender persons: a cohort study. *Ann Intern Med* 2018; 169: 205-13.
33. Cauley JA. Estrogen and bone health in men and women. *Steroids* 2015; 99(Pt A): 11-5.
 34. Singh-Ospina N, Maraka S, Rodriguez-Gutierrez R, Davidge-Pitts C, Nippoldt TB, Prokop LJ, et al. Effect of sex steroids on the bone health of transgender individuals: a systematic review and meta-analysis. *J Clin Endocrinol Metab* 2017; 102: 3904-13.
 35. Shao T, Grossbard ML, Klein P. Breast cancer in female-to-male transsexuals: two cases with a review of physiology and management. *Clin Breast Cancer* 2011; 11: 417-9.
 36. Rifka SM, Pita JC, Vigersky RA, Wilson YA, Loriaux DL. Interaction of digitalis and spironolactone with human sex steroid receptors. *J Clin Endocrinol Metab* 1978; 46: 338-44.
 37. Burinkul S, Panyakhamlerd K, Suwan A, Tuntiviriyapun P, Wainipitapong S. Anti-androgenic effects comparison between cyproterone acetate and spironolactone in transgender women: a randomized controlled trial. *J Sex Med* 2021; 18: 1299-307.
 38. Dittrich R, Binder H, Cupisti S, Hoffmann I, Beckmann MW, Mueller A. Endocrine treatment of male-to-female transsexuals using gonadotropin-releasing hormone agonist. *Exp Clin Endocrinol Diabetes* 2005; 113: 586-92.
 39. Libecco JE, Bergfeld WF. Finasteride in the treatment of alopecia. *Expert Opin Pharmacother* 2004; 5: 933-40.
 40. Goldstein Z, Khan M, Reisman T, Safer JD. Managing the risk of venous thromboembolism in transgender adults undergoing hormone therapy. *J Blood Med* 2019; 10: 209-16.
 41. Wilson R, Spiers A, Ewan J, Johnson P, Jenkins C, Carr S. Effects of high dose oestrogen therapy on circulating inflammatory markers. *Maturitas* 2009; 62: 281-6.
 42. Prior JC. Progesterone is important for transgender women's therapy-applying evidence for the benefits of progesterone in ciswomen. *J Clin Endocrinol Metab* 2019; 104: 1181-6.
 43. Iwamoto SJ, T'Sjoen G, Safer JD, Davidge-Pitts CJ, Wierman ME, Glodowski MB, et al. Letter to the Editor: "Progesterone is important for transgender women's therapy-applying evidence for the benefits of progesterone in ciswomen". *J Clin Endocrinol Metab* 2019; 104: 3127-8.
 44. Nolan BJ, Frydman AS, Leemaqz SY, Carroll M, Grossmann M, Zajac JD, et al. Effects of low-dose oral micronised progesterone on sleep, psychological distress, and breast development in transgender individuals undergoing feminising hormone therapy: a prospective controlled study. *Endocr Connect* 2022; 11: e220170.
 45. Patel KT, Adeel S, Rodrigues Miragaya J, Tangpricha V. Progesterone use in gender-affirming hormone therapy: a systematic review. *Endocr Pract* 2022; 28: 1244-52.
 46. Rossouw JE, Anderson GL, Prentice RL, LaCroix AZ, Kooperberg C, Stefanick ML, et al. Risks and benefits of estrogen plus progestin in healthy postmenopausal women: principal results from the Women's Health Initiative randomized controlled trial. *JAMA* 2002; 288: 321-33.
 47. Yun Y, Kim D, Lee ES. Effect of cross-sex hormones on body composition, bone mineral density, and muscle strength in trans women. *J Bone Metab* 2021; 28: 59-66.
 48. Jiang DD, Swenson E, Mason M, Turner KR, Dugi DD, Hedges JC, et al. Effects of estrogen on spermatogenesis in transgender women. *Urology* 2019; 132: 117-22.
 49. Jindarak S, Nilprapha K, Atikankul T, Angspatt A, Pungrasmi P, Iamphongsai S, et al. Spermatogenesis abnormalities following hormonal therapy in transwomen. *Biomed Res Int* 2018; 2018: 7919481.
 50. Alford AV, Theisen KM, Kim N, Bodie JA, Pariser JJ. Successful ejaculatory sperm cryopreservation after cessation of long-term estrogen therapy in a transgender female. *Urology* 2020; 136: e48-50.
 51. de Blok CJM, Dijkman BAM, Wiepjes CM, Staphorsius AS, Timmermans FW, Smit JM, et al. Sustained breast development and breast anthropometric changes in 3 years of gender-affirming hormone treatment. *J Clin Endocrinol Metab* 2021; 106: e782-90.
 52. Wierckx K, Gooren L, T'Sjoen G. Clinical review: breast development in trans women receiving cross-sex hormones. *J Sex Med* 2014; 11: 1240-7.
 53. ACOG committee opinion no. 556: Postmenopausal estrogen therapy: route of administration and risk of venous thromboembolism. *Obstet Gynecol* 2013; 121: 887-90.
 54. Dekker MJ, Wierckx K, Van Caenegem E, Klaver M, Kreukels BP, Elaut E, et al. A European Network for the Investigation of Gender Incongruence: endocrine part. *J Sex Med* 2016; 13: 994-9.
 55. Ott J, Kaufmann U, Bentz EK, Huber JC, Tempfer CB. Incidence of thrombophilia and venous thrombosis in transsexuals under cross-sex hormone therapy. *Fertil Steril* 2010; 93: 1267-72.
 56. Kozato A, Fox GWC, Yong PC, Shin SJ, Avanesian BK, Ting J, et al. No venous thromboembolism increase among transgender female patients remaining on estrogen for gender-affirming surgery. *J Clin Endocrinol Metab* 2021; 106: e1586-90.
 57. Gaither TW, Awad MA, Osterberg EC, Murphy GP, Romero A, Bowers ML, et al. Postoperative complications following primary penile inversion vaginoplasty among 330 male-to-female transgender patients. *J Urol* 2018; 199: 760-5.
 58. Elbers JM, Giltay EJ, Teerlink T, Scheffer PG, Asscheman H, Seidell JC, et al. Effects of sex steroids on components of the insulin resistance syndrome in transsexual subjects. *Clin Endocrinol (Oxf)* 2003; 58: 562-71.
 59. Gooren LJ, van Trotsenburg MA, Giltay EJ, van Diest PJ. Breast cancer development in transsexual subjects receiving cross-sex hormone treatment. *J Sex Med* 2013; 10: 3129-34.
 60. Brown GR, Jones KT. Incidence of breast cancer in a cohort of 5,135

- transgender veterans. *Breast Cancer Res Treat* 2015; 149: 191-8.
61. Makadon HJ, Mayer KH, Potter J, Goldhammer H. *The Fenway guide to lesbian, gay, bisexual, and transgender health*. 2nd ed. Boston: The Fenway Institute; 2015.
 62. Nota NM, Wiepjes CM, de Blok CJM, Gooren LJG, Peerdeman SM, Kreukels BPC, et al. The occurrence of benign brain tumours in transgender individuals during cross-sex hormone treatment. *Brain* 2018; 141: 2047-54.
 63. Ter Wengel PV, Martin E, Gooren L, Den Heijer M, Peerdeman SM. Meningiomas in three male-to-female transgender subjects using oestrogens/progestogens and review of the literature. *Andrologia* 2016; 48: 1130-7.
 64. Costa R, Colizzi M. The effect of cross-sex hormonal treatment on gender dysphoria individuals' mental health: a systematic review. *Neuropsychiatr Dis Treat* 2016; 12: 1953-66.
 65. Deutsch MB, Feldman JL. Updated recommendations from the world professional association for transgender health standards of care. *Am Fam Physician* 2013; 87: 89-93.
 66. Lee H, Park J, Choi B, Yi H, Kim SS. Experiences of and barriers to transition-related healthcare among Korean transgender adults: focus on gender identity disorder diagnosis, hormone therapy, and sex reassignment surgery. *Epidemiol Health* 2018; 40: e2018005.
 67. An Y, Chung C. Korean healthcare providers' attitude, knowledge, and behaviors regarding sexual orientation and gender identity: a cross-sectional survey. *Korean J Women Health Nurs* 2022; 28: 65-73.
 68. Lim HH, Jang YH, Choi GY, Lee JJ, Lee ES. Gender affirmative care of transgender people: a single center's experience in Korea. *Obstet Gynecol Sci* 2019; 62: 46-55.
 69. Breslow L. A quantitative approach to the World Health Organization definition of health: physical, mental and social well-being. *Int J Epidemiol* 1972; 1: 347-55.
 70. Grinspan MC, Carpenter M, Ehrt J, Kara S, Narrain A, Patel P, et al. *The Yogyakarta Principles plus 10: additional principles and state obligations on the application of international human rights law in relation to sexual orientation, gender identity, gender expression and sex characteristics to complement the Yogyakarta Principles. Gender Identity, Gender Expression and Sex Characteristics, to Complement the Yogyakarta Principles*. Geneva: Yogyakarta Principles; 2017.